
1 
 

Life cycle assessment of comparing different nutrient recovery systems from 1 

municipal wastewater: A path towards self-reliance and sustainability 2 

 3 

Sarath C. Gowd1, Pradeep Ramesh2, Vigneswaran V S1, Selvaraj Barathi3, *, Jintae lee4, Karthik 4 
Rajendran1, * 5 

 6 

1Department of Environmental Science and Engineering, School of Engineering and Sciences, 7 

SRM University-AP, Andhra Pradesh, India. 8 

2Aquacultural Engineering division, Agricultural and Food Engineering Department, Indian 9 

Institute of Technology, Kharagpur, West Bengal, India – 721302 10 

3School of Chemical Engineering, Yeungnam University, Gyeongsan, Gyeongbuk, 38541, 11 

Republic of Korea. 12 

[...]
2021. Techno-economic Analysis and Life Cycle Assessment of an Integrated 400 

Wastewater-Derived Duckweed Biorefinery. ACS Sustain. Chem. Eng. 9, 9395–9408. 401 

https://doi.org/10.1021/ACSSUSCHEMENG.1C02539/SUPPL_FILE/SC1C02539_S402 

I_001.PDF 403 

6. Campos, J.L., Valenzuela-Heredia, D., Pedrouso, A., Val Del Río, A., Belmonte, M., 404 

Mosquera-Corral, A., 2016. Greenhouse Gases Emissions from Wastewater Treatment 405 

Plants: Minimization, Treatment, and Prevention. J. Chem. 2016. 406 

https://doi.org/10.1155/2016/3796352 407 



21 
 

7. Chen, S., Harb, M., Sinha, P., Smith, A.L., 2018. Emerging investigators series: 408 

revisiting greenhouse gas mitigation from conventional activated sludge and 409 

anaerobic-based wastewater treatment systems. Environ. Sci. Water Res. Technol. 4, 410 

1739–1758. https://doi.org/10.1039/c8ew00545a 411 

8. CPCB, 2021. National Inventory of Sewage Treatment Plants [WWW Document]. 412 

URL 413 

https://cpcb.nic.in/openpdffile.php?id=UmVwb3J0RmlsZXMvMTIyOF8xNjE1MTk414 

2MzIyX21lZGlhcGhvdG85NTY0LnBkZg== (accessed 11.20.22). 415 

9. Dai, Z., 2019. Developing Energy and Nutrient Mass Balances to Inform Value 416 

Recovery Options in Municipal Wastewater Treatment Systems. Newcastle 417 

University. 418 

10. downtoearth.org, 2021. Indian sewage generation [WWW Document]. URL 419 

https://www.downtoearth.org.in/news/waste/india-s-sewage-treatment-plants-420 

treat-only-a-third-of-the-sewage-generated-daily-cpcb-79157 (accessed 9.25.22). 421 

11. Gowd, S.C., Kumar, D., Lin, R., Rajendran, K., 2022. Nutrient recovery from 422 

wastewater in India : A perspective from mass and energy balance for a sustainable 423 

circular economy. Bioresour. Technol. Reports 18, 101079. 424 

https://doi.org/10.1016/j.biteb.2022.101079 425 

12. Gowd, S.C., Ramakrishna, S., Rajendran, K., 2021. Wastewater in India: An untapped 426 

and under-tapped resource for nutrient recovery towards attaining a sustainable 427 

circular economy. Chemosphere 132753. 428 

https://doi.org/10.1016/J.CHEMOSPHERE.2021.132753 429 

13. ISO, 2006. ISO 14040:2006 - Environmental management — Life cycle assessment — 430 



22 
 

Principles and framework [WWW Document]. URL 431 

https://www.iso.org/standard/37456.html (accessed 9.21.22). 432 

14. Leite, L. de S., Hoffmann, M.T., Daniel, L.A., 2019. Microalgae cultivation for 433 

municipal and piggery wastewater treatment in Brazil. J. Water Process Eng. 31, 1–7. 434 

https://doi.org/10.1016/j.jwpe.2019.100821 435 

15. Metcalf and Eddy, 2017. WASTEWATER ENGINEERING: TREATMENT AND 436 

REUSE. McGraw Hill Education. 437 

16. Obaideen, K., Shehata, N., Sayed, E.T., Abdelkareem, M.A., Mahmoud, M.S., Olabi, 438 

A.G., 2022. The role of wastewater treatment in achieving sustainable development 439 

goals (SDGs) and sustainability guideline. Energy Nexus 7, 100112. 440 

https://doi.org/10.1016/j.nexus.2022.100112 441 

17. Paulu, A., Bartáček, J., Šerešová, M., Kočí, V., 2021. Combining process modelling and 442 

lca to assess the environmental impacts of wastewater treatment innovations. Water 443 

(Switzerland) 13, 1246. https://doi.org/10.3390/w13091246 444 

18. Rahman, M.M., Salleh, M.A.M., Rashid, U., Ahsan, A., Hossain, M.M., Ra, C.S., 2014. 445 

Production of slow release crystal fertilizer from wastewaters through struvite 446 

crystallization - A review. Arab. J. Chem. 7, 139–155. 447 

https://doi.org/10.1016/j.arabjc.2013.10.007 448 

19. Real, A., Garcia-Martinez, A.M., Pidre, J.R., Coello, M.D., Aragon, C.A., 2017. 449 

Environmental assessment of two small scale wastewater treatment systems: SBR vs 450 

CAS. Water Pract. Technol. 12, 549–556. https://doi.org/10.2166/wpt.2017.066 451 

20. Robescu, L.D., Presură, E., 2017. Reducing carbon footprint of a wastewater treatment 452 

plant using advanced treatment and renewable energy sources. Environ. Eng. Manag. 453 



23 
 

J. 16, 1055–1062. https://doi.org/10.30638/eemj.2017.108 454 

21. Rodriguez-Garcia, G., Frison, N., Vázquez-Padín, J.R., Hospido, A., Garrido, J.M., 455 

Fatone, F., Bolzonella, D., Moreira, M.T., Feijoo, G., 2014. Life cycle assessment of 456 

nutrient removal technologies for the treatment of anaerobic digestion supernatant 457 

and its integration in a wastewater treatment plant. Sci. Total Environ. 490, 871–879. 458 

https://doi.org/10.1016/j.scitotenv.2014.05.077 459 

22. Rufí-Salís, M., Brunnhofer, N., Petit-Boix, A., Gabarrell, X., Guisasola, A., Villalba, G., 460 

2020. Can wastewater feed cities? Determining the feasibility and environmental 461 

burdens of struvite recovery and reuse for urban regions. Sci. Total Environ. 737, 462 

139783. https://doi.org/10.1016/j.scitotenv.2020.139783 463 

23. Sánchez, A.S., Martins, G., 2021. Nutrient recovery in wastewater treatment plants: 464 

Comparative assessment of different technological options for the metropolitan 465 

region of Buenos Aires. J. Water Process Eng. 41, 102076. 466 

https://doi.org/10.1016/j.jwpe.2021.102076 467 

24. Schneider, R. de C. de S., de Moura Lima, M., Hoeltz, M., de Farias Neves, F., John, 468 

D.K., de Azevedo, A., 2018. Life cycle assessment of microalgae production in a 469 

raceway pond with alternative culture media. Algal Res. 32, 280–292. 470 

https://doi.org/10.1016/j.algal.2018.04.012 471 

25. Sengupta, S., Nawaz, T., Beaudry, J., 2015. Nitrogen and Phosphorus Recovery from 472 

Wastewater. Curr. Pollut. Reports 1, 155–166. https://doi.org/10.1007/s40726-015-473 

0013-1 474 

26. Talboys, P.J., Heppell, J., Roose, T., Healey, J.R., Jones, D.L., Withers, P.J.A., 2016. 475 

Struvite: a slow-release fertiliser for sustainable phosphorus management? Plant Soil 476 



24 
 

401, 109–123. https://doi.org/10.1007/s11104-015-2747-3 477 

27. United Nations, 2022. World population prospects [WWW Document]. URL 478 

https://population.un.org/wpp/Graphs/Probabilistic/POP/TOT/356 (accessed 479 

1.10.23). 480 

28. Vellinga, T., Boer, J. De, Consultants, B., 2012. LCI data for the calculation tool 481 

Feedprint for greenhouse gas emissions of feed production and utilization Cultivation 482 

of forage and roughage. 483 

29. Weidema, B., Goedkoop, M., Meijer, E., Harmens, R., 2020. LCA-based assessment of 484 

the Sustainable Development Goals. Development update and preliminary findings 485 

of the Project “Linking the UN Sustainable Development Goals to life cycle impact 486 

pathway frameworks” 1–55. 487 

30. Willich, M., Mathews, B., 2017. Phosphorus , Sustainability , and Advancing Nutrient 488 

Management in Cropping Systems 7, 19–28. 489 

31. You, X., Valderrama, C., Querol, X., Cortina, J.L., 2017. Recovery of Ammonium by 490 

Powder Synthetic Zeolites from Wastewater Effluents: Optimization of the 491 

Regeneration Step. Water. Air. Soil Pollut. 228. https://doi.org/10.1007/s11270-017-492 

3577-0 493 

494 



25 
 

List of tables 495 

Table 1. Operational parameters of wastewater treatment plant used in this study (Gowd et 496 

al., 2022) 497 

Table 2. Energy consumption of different unit processes used in scenario I (Gowd et al., 2022) 498 

Table 3. Energy consumption of different unit processes used in scenarios II, III, IV, and V 499 

(Gowd et al., 2022). 500 

Table 4. Outcome of LCA of various scenarios assessed in this study using ReCiPe 2016 501 

Midpoint method. 502 

Table 5. Effect of change in global warming potential with the change in share of renewable 503 

energy 504 

  505 



26 
 

List of figures  506 

Figure 1. Schematics of system boundary showing wastewater treatment and other nutrient 507 

recovery systems compared. 508 

Figure 2. N and P mass balance of various nutrient recovery systems. a) STP; b) MFC; c) 509 

Chemical precipitation, ion-exchange, and microalgae 510 

Figure 3 (a) Global warming potential comparison across the scenarios; 3 (b) terrestrial 511 

ecotoxicity comparison across the scenarios  512 

Figure 4. Effect of comparison of GWP with literature; a) STP; b) Microalgae cultivation  513 

(Arashiro et al., 2022; Campos et al., 2016; Chen et al., 2018; Paulu et al., 2021; Real et al., 2017; 514 

Schneider et al., 2018) 515 

Figure 5. Characterization of major impact categories for five scenarios: a) Ozone formation, 516 

Human health; b) Fine particulate matter formation; c) Ozone formation, Terrestrial 517 

ecosystems; d) Terrestrial acidification; e) Freshwater ecotoxicity; f) Marine ecotoxicity; g) 518 

Human carcinogenic toxicity; h) Human non-carcinogenic toxicity 519 

Figure 6. Effect of comparison on GWP for recovered materials with conventional fertilizers 520 

(Vellinga et al., 2012). A) Urea; B) DAP; C) MAP; D) NPK; E) Struvite; F) Crude fertilizer from 521 

MFC; G) Crude fertilizer from ion-exchange; H) Dry Microalgae  522 

Figure 7. Nexus between LCA of nutrient recovery with sustainable development goals. 523 

  524 



27 
 

Table 1.  525 

Parameter Value Units 
Average flow to STP 56284 m3/d 
Influent BOD5 400 mg/l 
Effluent BOD5 30 mg/l 
Influent COD 500 mg/l 
Effluent COD 37 mg/l 
SS - Influent 12382 kg/d 
SS - Effluent  644 kg/d 
TN - Influent  5628 kg/d 
TN - Effluent 1412 kg/d 
TP - Influent 1688 kg/d 
TP - Effluent 1023 kg/d 
Digestate 2200 m3/d 
Dewatered sludge 278 m3/d 

 526 

Table 2.  527 

Step Equipment Operation 
Energy 
consumption 
(kWh/1000m3) 

Primary 
sedimentation Pump 

Pumping of WW from 
sedimentation tank to aeration 
tank 

1.50 

Aeration Air compressor Bubbling of air in aeration tank 
through diffusers 94.88 

Secondary 
clarifier Pump Pumping of WW from aerator to 

clarifier 1.41 

Thickening Thickener Sludge (PT+WAS) thickening  139.99 
Anaerobic 
digester Reactor Anaerobic digestion of sludge at 

optimized conditions 15.96 

Decanting Decanter/centrifuge Removing the excess water 
content in digested sludge 37.11 

Return sludge Pump 
Pumping the return sludge to mix 
with raw WW after primary 
treatment 

0.13 

Energy 
production Biogas to electricity  Energy generated from biogas 

produced in AD process -3.27 

 528 

  529 



28 
 

Table 3.  530 

Equipment  Operation Energy consumption 
(kWh/1000m3) 

Scenario II 
Pump Pumping of WW to the reactor  1.5 
Aerator Continuous bubbling of air  213.2 
Pump Discharge of treated water 1.5 
Scenario III 
Pump Pumping of WW to the reactor  1.55 
Agitator Mixing of WW along with precipitant  6.04 
Pump Discharge of treated water 1.55 

Decanter Solid-Liquid separation to produce 
struvite 0.03 

Scenario IV 
Pump Pumping of WW to the reactor  1.5 
Pump Regeneration of zeolite bed 3.19 
Scenario V 
Pump Pumping of WW to the raceway pond 1.5 
Aerator Continuous bubbling of air  533 
Paddle 
wheel 

Continuous circulation of WW in 
raceway pond 6.39 

Pump Discharge of treated water 1.5 

Decanter Solid-liquid separation to produce 
struvite 8.44 

 531 



29 
 

Table 4.  532 

 533 

 534 

 535 

 536 

Impact category Unit 
Scenario(s) 

I (STP) II (MFC) III (STP + Chemical 
Precipitation) 

IV (STP + Ion-
exchange) 

V (STP + 
Microalgae) 

Global warming g CO2 Eq. 411.0108 -234.3471 329.6525 262.1346 1154.7430 
Stratospheric ozone depletion g CFC11 Eq. 0.0001 -0.0084 0.0001 -0.0020 -0.0018 
Ionizing radiation kBq Co-60 Eq. 0.0135 -0.0014 0.0089 0.0092 0.0386 
Ozone formation, Human health g NOx Eq. 0.9535 -0.2769 0.7131 0.6595 2.7303 
Fine particulate matter formation g PM2.5 Eq. 1.0497 -0.0164 0.7015 0.7872 3.0667 
Ozone formation, Terrestrial ecosystems g NOx Eq. 0.9616 -0.2856 0.7155 0.6632 2.7514 
Terrestrial acidification g SO2 Eq. 1.3664 -1.0854 0.4045 0.6994 3.6666 
Freshwater eutrophication g P Eq. 277.0218 24.0250 317.1889 291.4959 310.2106 
Marine eutrophication g N Eq. 0.0152 -0.0053 0.0123 0.0104 0.0434 
Terrestrial ecotoxicity g 1,4-DCB 386.0967 -1845.7156 -349.0878 -288.1446 550.0928 
Freshwater ecotoxicity g 1,4-DCB 15.0093 -2.7595 10.9252 10.2014 42.7961 
Marine ecotoxicity g 1,4-DCB 19.6530 -5.8756 13.3861 12.6053 55.2839 
Human carcinogenic toxicity g 1,4-DCB 19.4514 3.1770 16.7480 15.6767 57.9194 
Human non-carcinogenic toxicity g 1,4-DCB 241.5167 -300.5069 80.3647 70.8127 595.2356 
Land use m2a crop Eq. 0.0047 -0.0023 -0.0154 0.0026 0.0127 
Mineral resource scarcity g Cu Eq. 0.2161 -4.1853 -4.1712 -1.7030 -1.2353 
Fossil resource scarcity g oil Eq. 109.6395 -36.4769 68.8462 75.3179 313.4239 
Water consumption m3 3.0643 0.0971 3.0743 3.0966 3.3646 



30 
 

Table 5.  537 

Scenario Renewable 
Energy Share  

GWP  GWP 
reduction  

Reduction in GWP  
from avoided products 

Net GWP 

Unit (%) gCO2 Eq./m3 (%) g CO2 Eq./m3 g CO2 Eq./m3 

 
 
Scenario I 

0 411 0 

- 

411 
25 312.5 23.9 312.5 
50 214.1 47.8 214.1 
75 115.7 71.8 115.7 
100 17.3 95.7 17.3 

 
 
Scenario II 

0 304.2 0 

-538 

-234 
25 231.5 23.9 -306.5 
50 158.6 47.8 -379.3 
75 85.7 71.8 -452.2 
100 12.8 95.7 -525.1 

 
 
Scenario III 

0 426 0 

-96 

330 
25 325 23.6 229 
50 224.1 47.3 128.1 
75 123.1 71 27.1 
100 22.1 94.7 -73.8 

 
 
Scenario IV 

0 417.6 0 

-155 

262 
25 317.6 23.9 162.6 
50 217.6 47.8 62.6 
75 117.6 71.8 -37.3 
100 17.6 95.7 -137.3 

 
 
Scenario V 

0 1310.9 0 

-155 

1154.7 
25 996.5 23.9 841.5 
50 682.8 47.9 527.8 
75 369 71.8 214 
100 55.3 95.7 -99.6 

 538 



31 
 

Figure 1.  539 

 540 

 541 

  542 



32 
 

Figure 2.  543 

544 



33 
 

Figure 3. 545 

 546 

 547 

  548 



34 
 

Figure 4. 549 

 550 

−180

2160

1100 1150 1154

−500

0

500

1000

1500

2000

2500

Recent Studies on Microalgae

G
W

P 
(g

 C
O

2 
Eq

./m
3 )

UASB+Alage Pond
Alage Pond+PBR

Algae Pond with NPK Supply

Pr
es

en
t S

tu
dy

(A
SP

+A
la

ge
 P

on
d)

SB
R

+A
lg

ae
 P

on
d

b)

300 400
240

700
1000

1770

3090

411

0

500

1000

1500

2000

2500

3000

3500

G
W

P 
(g

 C
O

2 
Eq

./m
3 )

Recent Studies on STP's

(S
en

a,
 M

., 
20

21
)

(J
. L

. C
am

po
s,

 2
01

6)

(S
im

in
g 

C
he

n,
 2

01
8)

(J
. L

. C
am

po
s,

 2
01

6)

( A
le

s 
Pa

ul
u,

 2
02

1)

(R
ea

l A
., 

20
17

)

(P
re

se
nt

 S
tu

dy
)

a)



35 
 

Figure 5. 551 

 552 



36 
 

Figure 6.  553 

 554 

0

2000

4000

6000

8000

10000

7410
6760

7060

8980

440

2920

190

3000

G
W

P 
(g

 C
O

2 E
q.

/k
g)

Bio Fertilizers

Pertrochemical Fertilizers

Difference
56 - 98%

A
B C

D

E

F

G

H



37 
 

Figure 7. 555 

 556 


	1 Introduction
	2 Methods
	2.1 Goal and scope
	2.2 System boundary
	2.3 Life cycle inventory
	2.4 Lifecycle assessment (LCA)

	3 Results and discussion
	3.1 Mass balance of nutrient recovery systems
	3.2 Global Warming Potential
	3.3 Other impact categories
	3.4 Biofertilizer vs petrochemical fertilizers
	3.5 Renewable energy as a mitigation strategy
	3.6 Limitations

	4 Conclusion
	Acknowledgement
	Abbreviation
	References
	List of tables
	List of figures

